

intravenous immune globulin (IVIG)

Medicare Part B Drug Policy

- Medicare coverage is limited to items and services that are reasonable and necessary for the diagnosis or treatment of an illness or injury (and within the scope of a Medicare benefit category).
- Medicare Benefit Policy Manual Pub. 100-02, Chapter 15, Section 50, describes national policy regarding Medicare guidelines for coverage of drugs and biologicals.
- Blue Shield of California (BSC) follows Medicare statutes, regulations, National Coverage Determinations (NCDs), Local Coverage Determinations (LCDs), and policy articles for determining coverage for Part B drug requests when applicable.
- BSC Medicare Part B Drug Policies will be used when coverage criteria are not fully established or there is an absence of any applicable Medicare statutes, regulations, NCDs or LCDs.

Drug Details

USP Category: IMMUNOLOGICAL AGENTS

Mechanism of Action: Immune globulin is a sterile, nonpyrogenic solution of globulins containing many antibodies normally present in adult human blood.

HCPCS:

J0850:Injection, cytomegalovirus immune globulin intravenous (human), per vial

J1459:Injection, immune globulin (privigen), intravenous, non-lyophilized (e.g., liquid), 500 mg J1554:Injection, immune globulin (asceniv), 500 mg

J1556:Injection, immune globulin (bivigam), 500 mg

J1557:Injection, immune globulin, (gammaplex), intravenous, non-lyophilized (e.g., liquid), 500 mg J1561:Injection, immune globulin, (gamunex-c/gammaked), non-lyophilized (e.g., liquid), 500 mg J1566:Injection, immune globulin, intravenous, lyophilized (e.g., powder), not otherwise specified, 500 mg

J1568:Injection, immune globulin, (octagam), intravenous, non-lyophilized (e.g., liquid), 500 mg J1569:Injection, immune globulin, (gammagard liquid), non-lyophilized, (e.g., liquid), 500 mg J1572:Injection, immune globulin, (flebogamma/flebogamma dif), intravenous, non-lyophilized (e.g., liquid), 500 mg

J1576:Injection, immune globulin (panzyga), intravenous, non-lyophilized (e.g., liquid), 500 mg J1599:Injection, immune globulin, intravenous, non-lyophilized (e.g., liquid), not otherwise specified, 500 mg

J3490:Unclassified drugs

Y0118 24 675A1 C 10162024

H2819 24 675A1 C Accepted 10212024

How Supplied:

*IVIG usual concentration: 5% = 5 gm/100ml, 10%= 10 gm/100ml, 20%, 20 gm/100ml*Alyglo 10%: 5, 10, 20 gm (single-use vial)AscenivTM (10%): 5 gm (single-use vial)Bivigam® (10%): 5, 10 gm (single-use vial)Cytogam®: 2500 mg/50 mL vials (single-use vial)Flebogamma DIF® (5%): 0.5, 2.5, 5, 10, 20 gm (single-use vial)Flebogamma DIF® (10%): 5, 10, 20 gm (single-use vial)Gammagard® liquid (10%): 1, 2.5, 5, 10, 20, 30 gm (single-use bottle)Gamunex-C® (10%): 1, 2.5, 5, 10, 20, 40 gm (single-use bottle)Blue Shield of California is an independent member of the Blue Shield AssociationA56538MADD_1024Effective: 12/01/2024

Gammaked[®] (10%): 1, 2.5, 5, 10, 20 gm (single-use bottle)

Gammaplex[®] (10%): 5, 10, 20 gm (single-use bottle)

Gammaplex[®] (5%): 5, 10, 20 gm (single-use bottle)

Octagam[®] (5%): 1, 2.5, 5, 10, 25 gm (single-use bottle)

Octagam[®] (10%): 2, 5, 10, 20 gm

Panzyga[®] (10%): 1, 2.5, 5, 10, 20, 30 gm (single-use bottle)

Privigen® (10%): 5, 10, 20, 40 gm (single-use vial)

Condition(s) listed in policy (see coverage criteria for details)

- Acute or Chronic Inflammatory Demyelinating Neuropathy (CIDP) and variants
- Autoimmune Mucocutaneous Blistering Diseases (AMBDs)
- Autoimmune Retinopathy
- Bone Marrow/Stem Cell Transplant
- Chimeric Antigen Receptor T-Cell (CAR-T) Therapy Induced Hypogammaglobulinemia
- Chronic lymphocytic leukemia (CLL) associated hypogammaglobulinemia
- Guillain-Barre Syndrome
- Hemolytic Anemia Autoimmune
- Human Immunodeficiency Virus (HIV)-Symptomatic
- Hypogammaglobulinemia Associated with Anti-CD20 Monoclonal Antibodies
- Idiopathic Thrombocytopenic Purpura (ITP)- Chronic, Refractory
- Idiopathic Thrombocytopenic Purpura (ITP) in Pregnancy
- Idiopathic Thrombocytopenic Purpura (ITP)-Acute
- Immunodeficiency disorders
- Immunotherapy-Related Toxicities Secondary to Immune-Checkpoint Inhibitor Therapy
- Kawasaki Disease
- Multiple Myeloma
- Myasthenia Gravis
- Organ Transplants
- Polymyositis and Dermatomyositis
- Primary Immune Deficiency Disorder (PIDD)- Home setting only
- Primary Immunodeficiency Disorders
- Relapsing-Remitting Multiple Sclerosis (RRMS)

Any request for a condition not listed in policy must meet the definition of a medically accepted indication. Section 1861(t)(2)(B) of the Act defines "medically-accepted indication," as any use of a prescription drug or biological product which is approved under the Federal Food, Drug, and Cosmetic Act, or the use of which is supported by one or more citations included (or approved for inclusion) in one or more of the CMS approved compendia.

Special Instructions and Pertinent Information

Provider must submit documentation (such as office chart notes, lab results or other clinical information) to ensure the member has met all medical necessity requirements.

Coverage Criteria

The following condition(s) require Prior Authorization/Preservice:

Acute or Chronic Inflammatory Demyelinating Neuropathy (CIDP) and variants

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Initial:

Up to 2 g/kg given intravenously by IV over up to a 5-day period

Maintenance:

Up to 2 g/kg given intravenously as often as every 2 weeks. For requests more frequent than every 2 weeks, total dose given over a two week period should not exceed 2 g/kg.

Coverage Period:

Initial:

Up to 5 days depending on dose

Maintenance:

Cover yearly as long as patient continues to respond to treatment e.g. control of symptoms (e.g., weakness, sensory loss, imbalance, pain), and/or improvement or maintenance of functional ability.

ICD-10:

G61.81, G61.82

Autoimmune Mucocutaneous Blistering Diseases (AMBDs)

Meets medical necessity if all the following are met:

- 1. Diagnosis of ONE of the following:
 - a. pemphigus foliaceus
 - b. pemphigus vulgaris
 - c. bullous pemphigoid
 - d. cicatricial pemphigoid
 - e. epidermolysis bullosa acquisita
- 2. Diagnosis is confirmed by lesional tissue biopsy or serology
- 3. Inadequate response to an immunosuppressant and a systemic corticosteroid, or contraindication or intolerance to immunosuppressants and systemic corticosteroids

Covered Doses:

Up to 2 g/kg given intravenously over 3-5 days once monthly

Coverage Period:

<u>Initial:</u>

Up to 6 months

First Reauthorization:

Cover for another 12 months if patient has had clinical response (i.e., a reduction in lesions and/or ability to reduce concomitant steroids or immunosuppressants.)

Subsequent authorizations:

Cover yearly based on continued response

ICD-10:

L10.0, L10.2, L12.0, L12.1, L13.8

Autoimmune Retinopathy

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Up to 2 g/kg given intravenously as a single dose, OR up to 400 mg/kg given intravenously once daily for 4 consecutive days

Coverage Period:

Initial: Up to 3 months Reauthorization: another 3 months only if there is improvement on therapy

Bone Marrow/Stem Cell Transplant

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Up to 500 mg/kg/week given intravenously. Increased doses or frequency are covered, as needed to maintain serum IgG levels > 400 mg/dL.

Coverage Period:

6 months based upon response to therapy

CPT: 38240

ICD-10: Z94.81, Z94.84

<u>Chimeric Antigen Receptor T-Cell (CAR-T) Therapy Induced Hypogammaglobulinemia</u> Meets medical necessity if all the following are met:

- 1. Diagnosis of CAR-T induced hypogammaglobulinemia
- 2. Prescribed by an oncologist or immunologist

Covered Doses:

Given intravenously. Dose is highly variable

Coverage Period:

Yearly based upon continued response to treatment

ICD-10:

D80.1

Chronic lymphocytic leukemia (CLL) associated hypogammaglobulinemia

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Up to 400 mg/kg given intravenously as often as every 3 weeks, or up to 500 g/kg given intravenously every 4 weeks

Coverage Period:

yearly

ICD-10: C91.10, C91.11, C91.12

Guillain-Barre Syndrome

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses: Up to 400 mg/kg given intravenously daily for 5 days

Coverage Period: 5 days

ICD-10: G61.0, G65.0

Hemolytic Anemia - Autoimmune

Meets medical necessity if all the following are met:

- 1. Diagnosis of warm-type autoimmune hemolytic anemia
- 2. Patient has experienced an inadequate response to high dose steroids

Covered Doses:

Up to 1 g/kg given intravenously per day for up to 7 days

Coverage Period:

<u>Initial</u>: Up to 7 days <u>Reauthorization</u>: The efficacy and safety of retreatment with IVIG has not been established.

Human Immunodeficiency Virus (HIV)-Symptomatic

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Up to 400 mg/kg given intravenously as often as every 4 weeks

Coverage Period:

yearly

ICD-10: B20

Hypogammaglobulinemia Associated with Anti-CD20 Monoclonal Antibodies

Meets medical necessity if all the following are met:

- 1. History of hypogammaglobulinemia or recurrent bacterial infections
- 2. Patient has received treatment with an anti-CD20 monoclonal antibody (e.g., rituximab, Arzerra, Gazyva)

Covered Doses:

Up to 400 mg/kg given intravenously as often as every 3 weeks, or up to 500 mg/kg given intravenously every 4 weeks

Coverage Period:

l year

ICD-10: D80.1

Idiopathic Thrombocytopenic Purpura (ITP)- Chronic, Refractory

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses: Up to 2 g/kg IV dose per month

Coverage Period: Up to 12 doses over 12 months

ICD-10: D69.3

Idiopathic Thrombocytopenic Purpura (ITP) in Pregnancy

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses: Up to 2 g/kg given intravenously over 3-5 days once monthly

Coverage Period: Length of pregnancy

ICD-10: D69.3

Idiopathic Thrombocytopenic Purpura (ITP)-Acute

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses: Up to 2 g/kg given intravenously over 2-5 days

Coverage Period: Up to 5 days (5 doses total)

ICD-10: D69.3

Immunodeficiency disorders

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

200-800 mg/kg given intravenously no more often than every 3-4 weeks, and not to exceed 2 doses per month

Coverage Period:

Yearly based upon continued response to treatment

ICD-10:

D80.0, D80.1, D80.2-D80.7, D81.0-D81.2, D81.5-D81.7, D81.82, D81.89, D81.9, D82.0, D82.1, D82.4, D83.0, D83.1, D83.2, D83.8, D83.9, G11.3

Immunotherapy-Related Toxicities Secondary to Immune-Checkpoint Inhibitor Therapy

Meets medical necessity if all the following are met:

- 1. Being treated with an immune-checkpoint inhibitor
- 2. Treatment of ONE of the following immunotherapy-related toxicities secondary to immunecheckpoint inhibitor therapy:
 - a. Severe pneumonitis refractory to methylprednisolone
 - b. Severe myasthenia gravis
 - c. Moderate or severe Guillain-Barré Syndrome or severe peripheral neuropathy in combination with pulse-dose methylprednisolone
 - d. Encephalitis in combination with pulse-dose methylprednisolone
 - e. Transverse myelitis
 - f. Severe bullous dermatitis
 - g. Stevens-Johnson syndrome or toxic epidermal necrolysis
 - h. Severe myocarditis, pericarditis, arrhythmias, impaired ventricular function, or conduction abnormalities refractory to pulse-dose methylprednisolone
 - j. Moderate or severe myalgias or myositis refractory to corticosteroids

Covered Doses:

Up to 2 gm/kg total dose

Coverage Period:

Once per treatment course

ICD-10:

J70.2, J70.4, G70.00, G70.01, G61.0, G61.1, G61.81, G61.82, G61.89, G61.9, G03.8, G03.9, G04.81, G04.89, G04.90-G04.91, G56.80-G56.83, G56.90-G56.93, G57.80-G57.83, G57.90-G57.93, G90.09, I44.0, I44.1-I44.3, I44.30, I44.39, I47.0, I45.0, I45.10, I45.19, I45.2-I45.6, I45.81, I45.89, I45.9, I49.9, L13.8, L13.9, L51.1, L51.2, M06.4, M60.80, M60.811, M60.812, M60.819, M60.821, M60.822, M60.829, M60.831, M60.832, M60.839, M60.841, M60.842, M60.849, M60.851, M60.852, M60.859, M60.861, M60.862, M60.869, M60.871, M60.872, M60.879, M60.88, M60.89, M60.9, M79.1

Kawasaki Disease

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Up to 2 g/kg given intravenously as a single dose OR up to 400 mg/kg given intravenously once daily for 4 consecutive days

Coverage Period:

Initial:

- If giving as a single dose, authorize for 2 doses (one initial and one for possible retreatment)
- If giving as a multiple dose regimen, authorize for 8 doses (4 initial and 4 for possible retreatment). Check dose to make sure only authorizing for 400 mg/kg once daily.

<u>Reauthorization beyond the first retreatment</u>: Subsequent retreatments after the first retreatment have not been evaluated for efficacy or safety.

ICD-10: M30.3

Multiple Myeloma

Meets medical necessity if all the following are met:

1. Greater than or equal to 2 significant infections within the last year or a single life-threatening infection

Covered Doses:

Up to 500 mg/kg given intravenously every month

Coverage Period:

Yearly

ICD-10:

C90.00, C90.01, C90.02

Myasthenia Gravis

Meets medical necessity if all the following are met:

- 1. Diagnosis of myasthenia gravis
- 2. Prescribed by a neurologist
- 3. Patient has experienced an inadequate response or has an intolerance or contraindication to at least one of the following: a corticosteroid, mycophenolate, azathioprine, cyclosporine, or cyclophosphamide

Covered Doses: Up to 2 g/kg given intravenously per month

Coverage Period:

Initial: 3 months <u>Reauthorization</u>: Yearly based upon continued response to treatment

ICD-10: G70.00, G70.01

Organ Transplants

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses: Dose is highly variable

Coverage Period: Up to 16 weeks per treatment course

ICD-10: Z94.0, Z94.1, Z94.4

Polymyositis and Dermatomyositis

Meets medical necessity if all the following are met:

- 1. Inadequate response to treatment with high dose corticosteroids (equivalent to prednisone 40-60 mg/d or highest tolerated dose)
- 2. Inadequate response, intolerable side effect, or contraindication to an immunosuppressant (i.e., azathioprine, methotrexate, tacrolimus, cyclosporin A, mycophenolate, cyclophosphamide)

Covered Doses:

Up to 2 gm/kg total given intravenously each month

Coverage Period:

Yearly based upon continued response to treatment

ICD-10:

M33.19, M33.29, M33.99, M36.0

Primary Immune Deficiency Disorder (PIDD)- Home setting only

Meets medical necessity if all the following are met:

Requirements listed within the Medicare Benefit Policy Manual, Chapter 15, section 50.6: Coverage of Intravenous Immune Globulin for Treatment of Primary Immune Deficiency Diseases in the Home

Covered Doses:

200-800 mg/kg given intravenously no more often than every 3-4 weeks, and not to exceed 2 doses per month

Coverage Period:

Yearly based upon continued response to treatment

ICD-10:

G11.3, D80.0, D80.2, D80.3, D80.4, D80.5, D80.6, D80.7, D81.0, D81.1, D81.2, D81.5, D81.6, D81.7, D81.82, D81.89, D81.9, D82.0, D82.1, D82.4, D83.0, D83.1, D83.2, D83.8, or D83.9 if only an unspecified diagnosis is necessary

Primary Immunodeficiency Disorders

Meets medical necessity if all the following are met:

- 1. Diagnosis of ONE of the following primary immunodeficiency disorders
 - a. Common variable hypogammaglobulinemia
 - b. Congenital agammaglobulinemia (e.g., X-linked agammaglobulinemia, BTK deficiency)
 - c. Ectodermodysplasia with immunodeficiency (IKBKG: Inhibitor of kB kinase g chain, NEMO (nuclear factor kB essential modulator) deficiency, IKBA/IKBKB GOF mutation)
 - d. Variable immunodeficiency with hyper-IgM (e.g., AID deficiency, UNG deficiency, INO90 deficiency, MSH6 deficiency)
 - e. WHIM: Warts, hypogammaglobulinemia, immunodeficiency, myelokathexis
 - f. Severe combined immunodeficiency (SCID)
 - g. Wiskott-Aldrich Syndrome
 - h. Combined immunodeficiency (CID) [e.g., IL21 deficiency, Wiskott-Aldrich Syndrome, WIP deficiency, Arp2/3-mediated filament branching defect, RIDDLE (Radiosensitivity, Immune Deficiency, Dysmorphic features, Learning difficulties) syndrome, ICF (immunodeficiency with centromeric instability and facial anomalies), FILS syndrome, Ligase I deficiency, MYSM1 deficiency, Roifman syndrome, Tricho-Hepato-Enteric Syndrome (THES), Wiedemann-Steiner syndrome]
 - i. Di George's syndrome
 - j. Hyper IgE syndrome (e.g., IL6 receptor deficiency)
 - k. AIPS-Caspase 8
 - I. CD70 deficiency, CD20 deficiency, SAP deficiency (XLP1), X-linked magnesium EBV and neoplasia (XMEN)
 - m. P14/LAMTOR2 deficiency
 - n. PLAID (PLCy2 associated antibody deficiency and immune dysregulation)
 - o. GOOD syndrome

2. ONE of the following:

- a. IgG <200 mg/dL
- b. ALL of the following:
 - i. Member has a history of recurrent bacterial infections
 - ii. Inability to respond to IgG antibody production after antigenic challenge against diphtheria and tetanus toxoids or pneumococcal polysaccharide vaccine
 - iii. Decreased IgG concentrations (<500mg/dL or below normal as defined by testing laboratory) documented on two or more occasions OR diagnosed by an allergist or immunologist if IgG concentrations are not decreased (>500mg/d or normal as defined by the testing laboratory)

Covered Doses:

200-800 mg/kg given intravenously no more often than every 3-4 weeks, and not to exceed 2 doses per month

Coverage Period:

Yearly based upon continued response to treatment

ICD-10:

D80.0, D80.1, D80.3, D80.5, D80.6, D80.7, D81.6, D81.7, D81.89, D81.9, D82.0, D82.1, D82.3, D82.4, D83.0, D83.1, D83.2, D83.8, D83.9

Relapsing-Remitting Multiple Sclerosis (RRMS)

Meets medical necessity if all the following are met:

Requirements listed within the Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)

Covered Doses:

Not to exceed the compendia supported maximum

Coverage Period:

yearly

ICD-10: G35

Additional Information

Summary of Evidence

The contents of this policy were created after examining the following resources:

- 1. The prescribing information for Asceniv, Bivigam, Cytogam, Flebogamma DIF, Gammagard liquid, Gammagard S/D, Gamunex-C, Gammaked, Gammaplex, Octagam, Panzyga, Privigen
- 2. CMS approved compendium in accordance with the accepted compendia ratings listed:
 - a. Micromedex DrugDex Class I, Class IIa, of Class IIb
 - b. American Hospital Formulary Service-Drug Information (AHFS-DI) supportive narrative text
 - c. National Comprehensive Cancer Network (NCCN) Drugs and Biologics Compendium -Category 1 or 2A

- d. Lexi-Drugs "Use: Off-Label" and rated as "Evidence Level A"
- e. Clinical Pharmacology supportive narrative text
- 3. National Coverage Determination (NCD) 250.3: Intravenous Immune Globulin for the Treatment of Autoimmune Mucocutaneous Blistering Diseases
- 4. Local Coverage Determination (LCD) L34314: Immune Globulin Intravenous (IVIg)
- 5. NCCN Guidelines: B-Cell Lymphomas;
- 6. NCCN Guidelines:Chronic Lymphocytic Leukemia/ Small Lymphocytic Leukemia
- 7. NCCN Guidelines: Management of Immunotherapy-Related Toxicities
- 8. NCCN Guidelines:Multiple myeloma
- 9. NCCN Guidelines:Prevention and Treatment of Cancer-Related Infections
- 10. American Academy of Allergy, Asthma & Immunology: Update on the use of immunoglobulin in human disease (2017)
- 11. American Academy of Dermatology: Diagnosis and management of pemphigus: Recommendations of an International Panel of Experts (2020)
- 12. International Consensus Guidance for Management of Myasthenia Gravis (2016)
- 13. Evidence-based guideline: intravenous immunoglobulin in the treatment of neuromuscular disorders: report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology (2012)
- 14. EFNS task force on the use of intravenous immunoglobulin in treatment of neurological diseases (2008)
- 15. European Academy of Neurology/Peripheral Nerve Society guideline on diagnosis and treatment of chronic inflammatory demyelinating polyradiculoneuropathy (2021)

After reviewing the information in the above resources, the FDA-approved indications listed in the prescribing information for Asceniv, Bivigam, Cytogam, Flebogamma DIF, Gammagard liquid, Gammagard S/D, Gamunex-C, Gammaked, Gammaplex, Octagam, Panzyga, Privigen and the indications listed in NCD and LCD are covered in addition to the following:

- CAR-T induced hypogammaglobulinemia
- Hemolytic anemia autoimmune
- Hypogammaglobulinemia associated with anti-CD20 monoclonal antibodies
- Immunotherapy-related toxicities secondary to immune-checkpoint inhibitor therapy
- Multiple myeloma
- Myasthenia gravis
- Polymyositis and dermatomyositis

Explanation of Rationale:

- Support for FDA-approved indications can be found in the manufacturer's prescribing information.
- Support for National Coverage Determination (NCD) covered indications can be found in NCD 250.3 Intravenous Immune Globulin for the Treatment of Autoimmune Mucocutaneous Blistering Diseases
- Support for Local Coverage Determination (LCD) covered indications can be found in LCD L34314 Immune Globulin Intravenous (IVIg)
- Immunotherapy-related toxicities secondary to immune-checkpoint inhibitor therapy
 - Support for using intravenous immune globulin for immunotherapy-related toxicities secondary to immune-checkpoint inhibitor therapy is found in the National Comprehensive

Cancer Network's guideline for Management of Immunotherapy-Related Toxicities. The NCCN Guideline for Management of Immunotherapy-Related Toxicities supports the use of intravenous immune globulin for immunotherapy-related toxicities secondary to immunecheckpoint inhibitor therapy: 1) as additional immunosuppression for myocarditis if no improvement within 24-48 hours of starting high-dose methylprednisolone; 2) as an adjunct to rituximab for severe (G3) or life-threatening (G4) bullous dermatitis; 3) for Stevens-Johnson syndrome, or toxic epidermal necrolysis; 4) for moderate, severe, or life-threatening corticosteroid-refractory myositis (proximal muscle weakness, neck flexor weakness, with or without myalgias) for significant dysphagia, life-threatening situations, or cases refractory to corticosteroids; 5) as treatment for severe (G3-4) myasthenia gravis; 6) as treatment for moderate (G2) or severe (G3-4) Guillain-Barré Syndrome or severe (G3-4) peripheral neuropathy in combination with high-dose methylprednisolone; 7) as treatment for encephalitis in combination with high-dose methylprednisolone if severe or progressing symptoms (strongly consider if progressing over 24 hours); 8) for demyelinating disease (optic neuritis, transverse myelitis, acute demyelinating encephalomyelitis); and 9) for moderate (G2) pneumonitis if no improvement after 48-72 hours of corticosteroids or severe (G3-4) pneumonitis if no improvement after 48 hours of methylprednisolone.

- Hypogammaglobulinemia associated with anti-CD20 monoclonal antibodies and CAR-T therapy
 - Support for using intravenous immune globulin for hypogammaglobulinemia associated with anti-CD20 monoclonal antibodies and CAR-T therapy is found in the National Comprehensive Cancer Network's guideline for B-cell lymphomas. The NCCN Guideline for B-cell lymphomas states patients receiving anti CD20 mAb and CAR T-cell (CD19-directed therapy) may experience hypogammaglobulinemia and that patients with recurrent infections may benefit from IVIG replacement.
 - Support for using intravenous immune globulin for CAR-T induced hypogammaglobulinemia is also found in the National Comprehensive Cancer Network's guideline for Management of Immunotherapy-Related Toxicities. The NCCN Guideline for Management of Immunotherapy-Related Toxicities supports the use of intravenous immune globulin after anti-CD19 CAR T-cell therapy as replacement for hypogammaglobulinemia in select patients (those with serum IgG levels <400-600 mg/dL and serious or recurrent infections [particularly sinopulmonary]) until serum IgG levels normalize and infections resolve.

Multiple myeloma

- Support for using intravenous immunoglobulin for multiple myeloma is found in the National Comprehensive Cancer Network's guideline for Multiple Myeloma. The NCCN Guideline for Multiple Myeloma supports the use of intravenous immune globulin for multiple myeloma patients with hypogammaglobulinemia at high risk of infections and/or during CAR-T and bi-specific antibody (BsAb) treatment.
- Autoimmune mucocutaneous blistering diseases (AMBDs)
 - American Academy of Dermatology support the use of intravenous immune globulin for pemphigus as a second-line corticosteroid-sparing treatment option. DrugDex supports use of intravenous immune globulin for resistant/refractory pemphigus and epidermolysis bullosa.
- Myasthenia gravis

- International Consensus Guidance for Management of Myasthenia Gravis supports use of chronic immune globulin therapy for refractory myasthenia gravis. DrugDex supports use of intravenous immune globulin for myasthenia gravis.
- Dermatomyositis and polymyositis
 - EFNS supports use of IVIG as a second-line treatment in combination with prednisone in dermatomyositis and as a treatment option in polymyositis. American Academy of Neurology recommends use of IVIG as possibly effective and may be considered for treating nonresponsive dermatomyositis. DrugDex and AHFS support use of IVIG for dermatomyositis and polymyositis. Octagam 10% is FDA-indicated for the treatment of dermatomyositis in adults.
- Autoimmune hemolytic anemia
 - DrugDex supports use of IVIG in warm-type antibody autoimmune hemolytic anemia unresponsive to corticosteroids.

References

- 1. CMS Benefit Policy Manual. Chapter 15; § 50 Drugs and Biologicals
- 2. Medicare Coverage Database. Available at https://www.cms.gov/Medicare-Coverage-Database/search.aspx
- Social Security Act (Title XVIII) Standard References, Sections: 1862(a)(1)(A) Medically Reasonable & Necessary; 1862(a)(1)(D) Investigational or Experimental; 1833(e) Incomplete Claim; 1861(t) (1) Drugs and Biologicals
- 4. Achiron A, Gabbay U, Gilad R, et al. Intravenous immunoglobulin treatment in multiple sclerosis. Effect on relapses. Neurology 1998; 50:398-402.
- 5. Achiron A, Kishner I, Sarova-Pinhas I, et al. Intravenous immunoglobulin treatment following the first demyelinating event suggestive of multiple sclerosis: a randomized, double-blind, placebo-controlled trial. Arch Neurol 2004;61:1515-20.
- 6. AHFS[®]. Available by subscription at <u>http://www.lexi.com</u>
- 7. Ahmed AR. Consensus Statement on the Use of intravenous immunoglobulin Therapy in Autoimmune Blistering Diseases. Arch Dermatol 2003 Aug;139(8): 1051-9.
- 8. Alyglo (immune globulin intravenous [human]) [prescribing information]. Teaneck, NJ: GC Biopharma USA; December 2023.
- 9. Amagai M, Ideda S, Shimizu H, et al. A randomized double-blind trial of intravenous immunoglobulin for pemphigus. J Am Acad Dermatol 2009;60(4):595.
- American College of Obstetricians and Gynecologists. ACOG practice bulletin. Management of recurrent pregnancy loss. Number 24, February 2001. American College of Obstetricians and Gynecologists. International Journal of Gynecology & Obstetrics 2002; 78(2):179-90.
- 11. American Academy of Allergy Asthma and Immunology. Guidelines for the Site of Care for Administration of IGIV Therapy. December 2011.
- 12. Article Billing and Coding: Coverage of Intravenous Immune Globulin for Treatment of Primary Immune Deficiency Diseases in the Home – Medicare Benefit Policy Manual, Chapter 15, 50.6 (A54660) (cms.gov)
- 13. Asceniv (immune globulin,human slra) [Prescribing Information]. Boca Raton, FL: ADMA Biologics, 4/2024.
- 14. Bivigam (immune globulin, human) [Prescribing information]. Boca Raton, FL: ADMA Biologics, Inc.; 2/2024.
- 15. Bonilla FA, Khan DA, Ballas ZK et al. Practice parameter for the diagnosis and management of primary immunodeficiency. Allergy Clin Immunol 2015; 136(5): 1186-1205;1205 e1-e78.

- 16. Centers for Disease Control and Prevention. Guidelines for preventing opportunistic infections among hematopoietic stem cell transplant recipients: recommendations of CDC, the Infectious Diseases Society of America, and the American Society of Blood and Marrow Transplantation. MMWR Morb Mortal Wkly Rep. 2000; 49(No. RR-10):1-125. (PubMed 10993565).
- Conley ME, Notarangelo LD, etzioni A, et al. [Representing PAGID (Pan-American Group for Immunodeficiency) and ESID (Eruopean Society for Immunodeficiencies). Diagnostic criteria for primary immunodeficiencies. Clin Immun. Dec 1999;93(3):190-97).
- 18. Cytogam (cytomegalovirus immune globulin, human) [Prescribing Information]. Roswell, GA: Saol Therapeutics Research Limited; 8/2020.
- 19. DrugDex[®]. Available by subscription at <u>http://www.micromedexsolutions.com/home/dispatch</u>
- 20. Dyck PJ, Litchy WJ, Kratz KM, et al. A plasma exchange versus immune globulin infusion trial in chronic inflammatory demyelinating polyradiculoneuropathy. Ann. Neurol. 1994;36:838–845.
- Elovaara I, Apostolski S, van Doorn P, et al. EFNS guidelines for the use of intravenous immunoglobulin in treatment of neurological diseases: EFNS task force on the use of intravenous immunoglobulin in treatment of neurological diseases. Eur J Neurol. 2008;15(9):893-908
- Fazekas F, Deisenhammer F, Strasser-Fuchs S, Nahler G, Mamoli B. Randomised placebocontrolled trial of monthly intravenous immunoglobulin therapy in relapsing-remitting multiple sclerosis. Austrian Immunoglobulin in Multiple Sclerosis Study Group [abstract]. Lancet 1997; 349:589-93.
- 23. Flebogamma 5% DIF (immune globulin, human) [Prescribing Information]. Barcelona, Spain: Instituto Grifols, S.A.; 9/2019.
- 24. Flebogamma 10% DIF (immune globulin, human) [Prescribing Information]. Barcelona, Spain: Instituto Grifols, S.A.; 9/2019.
- 25. Gammagard liquid (Immune globulin, human) [Prescribing information]. Lexington, MA: Baxalta US Inc.; 1/2024.
- 26. Gammagard S/D (Immune globulin, human) [Prescribing information]. Lexington, MA: Baxalta US Inc.; 4/2014.
- 27. Gammaked (Immune globulin, human) [Prescribing information]. Research Triangle Park: Grifols Therapeutics LLC; 1/2020.
- 28. Gammaplex 5% (immune globulin, human) [Prescribing information]. Durham, NC: BPL Inc.; 9/2019
- 29. Gammaplex 10% (immune globulin, human) [Prescribing information]. Durham, NC: BPL Inc.; 11/2021.
- 30. Gamunex-C (Immune globulin, human) [Prescribing information]. Research Triangle Park: Grifols Therapeutics LLC; 1/2020.
- 31. Gurcan H, Jeph S, Ahmed A. Intravenous immunoglobulin therapy in autoimmune mucocutaneous blistering diseases: a review of the evidence for its efficacy and safety. Am J Clin Dermatol 2010; 11(5):315-26.
- 32. Harman KE & Black MM: High-dose intravenous immune globulin for the treatment of autoimmune blistering diseases: an evaluation of its use in 14 cases. Br J Dermatol 1999; 140(5):865-874.
- 33. Hughes RA, Wijdicks EF, Barohn R, et al. Practice Parameter: Immunotherapy for Guillain-Barre Syndrome: report of the Quality Standards Subcommittee of the American Academy of Neurology. Neurology 2003;61(6):736.

- 34. Joint Task Force of the EFNS and the PNS. European Federation of Neurological Societies/Peripheral Nerve Society guideline on management of multifocal motor neuropathy. Report of a joint task force of the European Federation of Neurological Societies and the Peripheral Nerve Society--first revision. J Peripher Nerv Syst 2010;15(4):295-301.
- 35. Joly P, Horvath B, Patsatsi A, et al. Updated S2K guidelines on the management of pemphigus vulgaris and foliaceus initiated by the European academy of dermatology and venereology (EADV). JEADV (2020); 34: 1900-1913.
- 36. LCD Immune Globulin Intravenous (IVIg) (L34314) (cms.gov)
- 37. MCG[™] Care Guidelines, 19th edition, 2015, Home Infusion Therapy, CMT: CMT-0009(SR)
- 38. Murrell DF, Pena S, Joly P, et al. Diagnosis and management of pemphigus: Recommendations of an international panel of experts. J Am Acad Dermatol (2020); 82(5): 575-585
- 39. National Comprehensive Cancer Network. B-Cell Lymphomas (Version 3.2024). Available at http://www.nccn.org.
- 40. National Comprehensive Cancer Network. Chronic Lymphocytic Leukemia/ Small Lymphocytic Leukemia (Version 2.2024). Available at <u>http://www.nccn.org.</u>
- 41. National Comprehensive Cancer Network. Management of Immunotherapy-Related Toxicities (Version 1.2024). Available at http://www.nccn.org.
- 42. National Comprehensive Cancer Network. Multiple Myeloma (Version 4.2024). Available at http://www.nccn.org
- 43. National Comprehensive Cancer Network. Prevention and Treatment of Cancer-Related Infections (Version 2.2023). Available at <u>http://www.nccn.org</u>
- 44. Neunert C, Terrell DR, Arnold DM, et al. American Society of Hematology 2019 guidelines for immune thrombocytopenia. Blood Adv (2019); 3(23): 3829-3866
- 45. Octagam 5% (Immune globulin, human) [Prescribing information]. Paramus, NJ: Octapharma USA Inc.; 4/2022.
- 46. Octagam 10% (immune globulin, human) [Prescribing Information]. New York, NY: Pfizer Labs; 9/2023.
- 47. Panzyga (Immune globulin, human) [Prescribing information]. New York, NY: Octapharma USA; 1/2021.
- 48. Patwa HS, Chaudhry V, Katzberg H, Rae-Grant AD, So YT. Evidence based guideline intravenous immunoglobulin in the treatment of neuromuscular disorders; report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. Neurology. 2012, 78(13):1009.
- 49. Perez EE, Orange JS, Bonilla F et al. Work Group Report of the American Academy of Allergy, Asthma & Immunology: Update on the use of immunoglobulin in human disease: A review of evidence. J Allergy Clin Immunol 2017;139: S1-46.
- 50. Practice Committee of the American Society for Reproductive Medicine. Intravenous immunoglobulin (IVIG) and recurrent spontaneous pregnancy loss. Fertil Steril. 2004;82 Suppl 1: S199-S200.
- 51. Privigen (Immune globulin, human) [Prescribing information]. Kankakee, IL: CSL Behring LLC; 3/2022.
- 52. Raanani P, Gafter-Gvili A, Paul M, Ben-Bassat I, Leibovici L, Shpilberg O. Immunoglobulin prophylaxis in hematological malignancies and hematopoietic stem cell transplantation. Cochrane Database of Systematic Reviews 2008, Issue 4. Art. No.: CD006501.

- 53. Rodeghiero F, Stasi R, Gernsheimer T, et al. Standardization of terminology, definitions and outcome criteria in immune thrombocytopenic purpura of adults and children: report from an international working group. Blood 2009; 113:2386.
- 54. Ropper, AH. Current treatments for CIDP. Neurology 2003;60:S16-S22
- 55. Sanders DB, Wolfe GI, Benatar M et al. International consensus guidance for management of myasthenia gravis: Executive summary. Neurology 2016;87(4):419-25.
- 56. Sorensen et al. Intravenous immunoglobulin G reduces MRI activity in relapsing multiple sclerosis. Neurology 1998;50:1273-81.
- 57. Strasser-Fuchs S, Fazekas F, Deisenhammer F, Nahler G, Mamoli B. The Austrian Immunoglobulin in MS (AIMS) study: Final analysis. Mult Scler 2000;6:S9-13.
- 58. Tangye SG, et al. Human Inborn Errors of Immunity: 2019 Update on the Classification from the International Union of Immunological Societies Expert Committee. J Clin Immunol. 2020 Jan;40(1):24-64.
- 59. US Public Health Service (USPHS) and Infectious Diseases Society of America (IDSA) Prevention of Opportunistic Infections Working Group. 2001 USPHS/IDSA guidelines for the prevention of opportunistic infections in persons infected with human immunodeficiency virus.
- 60. Van Doorn PA, Ruts L. Treatment of chronic inflammatory demyelinating polyneuropathy. Curr Opin Neurol 2004;17(5):607-13.
- Van Schaik IN, van den Berg LH, de Haan R, Vermeulen M. Intravenous immunoglobulin for multifocal motor neuropathy. Cochrane Database of Systematic Reviews 2005, Issue 2. Art. No.: CD004429.
- 62. Van den Bergh PYK, et al. European Academy of Neurology/Peripheral Nerve Society guideline on diagnosis and treatment of chronic inflammatory demyelinating polyradiculoneuropathy: Report of a joint Task Force-Second revision. J Peripher Nerv Syst. 2021 Sep;26(3):242-268.

Review History

Date of Last Annual Review: 2Q2024 Changes from previous policy version:

New Part B policy

Blue Shield of California Medication Policy to Determine Medical Necessity Reviewed by P&T Committee

The company complies with applicable state laws and federal civil rights laws and does not discriminate, exclude people, or treat them differently on the basis of race, color, national origin, ethnic group identification, medical condition, genetic information, ancestry, religion, sex, marital status, gender, gender identity, sexual orientation, age, mental disability, or physical disability. La compañía cumple con las leyes de derechos civiles federales y estatales aplicables, y no discrimina, ni excluye ni trata de manera diferente a las personas por su raza, color, país de origen, identificación con determinado grupo étnico, condición médica, información genética, ascendencia, religión, sexo, estado civil, género, identidad de género, orientación sexual, edad, ni discapacidad física ni mental. 本公司遵守適用的州法律和聯邦民權法律,並且不會以種族、膚色、原 國籍、族群認同、醫療狀況、遺傳資訊、血統、宗教、性別、婚姻狀況、性別認同、性取向、年齡、精 神殘疾或身體殘疾而進行歧視、排斥或區別對待他人。